Test Report

Report No.: JMR100329132305

Page 1 of 6

Applicant :SHENZHEN YIJUN CAPACITOR CO.,LTD

Address :321,Block C Huameiju Business cemter.82 Zone,Baoan shenzhen.china

Report on the submitted sample(s) said to be:

No.	Sample Name			Sample Description							
1		Pin	Pin Silver color metal Body Yellow body with brown printi								
2	MONUCA	Body									
Manufacture	er	:YIJUN CAPACI	TOR CO.,LTD								
Sample Received Date		:Feb.12.2011									
Testing Period		:Feb.12.2011toFeb.17.2011									
Test Requested		:1.As specified by client, for the sample No.1,a. to determine the Lead(Pb), Cadmium(Cd), Mercury(Hg) content in the submitted sample;									
							b. to identify if there is the Hexavalent Chromium(Cr(VI)) in the submitted sample.				
							2.As specified by client, for the sample No.2,				
		to determine the Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent									
				Chromium(Cr(VI)), Polybrominated biphenyl(PBBs) and							
				Polybrominatedd	iphenylether(PBDEs) c	content in the submitted sample.					
Test Method		:Please refer to t	the following page(s)								
Test Desult(-)	Diago vofor to t	he fellowing nego(s)								
lest Result(s	5)	Please refer to t	ne ionowing page(s)								
		C DU									
Tested by	y zh	mar no	Inspected by	WangWenjun							
	炭	CTI)級		0 0							
Approved b	y <u>Mi</u>	a ingoing	Date	Feb.17.2011							
	Techni	Mager									

Hotline

400-6788-333







Test Report

Report No.:JMR100329132305 Test Method:

Page 2 of 6

Tested Item(s)	Test Method	Measured Equipment(s)	MDL
Lead (Pb)	IEC 62321:2008 Ed.1 Sec. 9,10	ICP-OES	2 mg/kg
Cadmium (Cd)	IEC 62321:2008 Ed.1 Sec. 9,10	ICP-OES	2 mg/kg
Mercury (Hg)	IEC 62321:2008 Ed.1 Sec.7	ICP-OES	2 mg/kg
Have valent Chromium (Cr(M))	IEC 62321:2008 Ed.1 Annex C		2 mg/kg
Hexavalent Chronnum (Cr(VI))	IEC 62321:2008 Ed.1 Annex B	0	 /
Polybrominated Biphenyls (PBBs)	IEC 62321:2008 Ed.1 Annex A	GC-MS	5 mg/kg
Polybrominated Diphenyl Ethers (PBDEs)	IEC 62321:2008 Ed.1 Annex A	GC-MS	5 mg/kg











Test Report

Report No.:JMR100329132305 Test Result(s):

Ì

Tested Item(s)	Content		
Tested Item(s)	Sample No.1	Sample No.2	
Lead (Pb)	N.D.	N.D.	
Cadmium (Cd)	N.D.	N.D.	
Mercury (Hg)	N.D.	N.D.	
Hexavalent Chromium (Cr(VI))	Negative	N.D.	
Polybrominated Biphenyls(PBBs)			
Monobromobiphenyl	/	N.D.	
Dibromobiphenyl	1	N.D.	
Tribromobiphenyl	/	N.D.	
Tetrabromobiphenyl	/	N.D.	
Pentabromobiphenyl	/	N.D.	
Hexabromobiphenyl		N.D.	
Heptabromobiphenyl	/	N.D.	
Octabromobiphenyl		N.D.	
Nonabromobiphenyl	/	N.D.	
Decabromobiphenyl	/	N.D.	
Polybrominated Diphenyl Ethers(PBDEs)	6		
Monobromodiphenyl ether	/	N.D.	
Dibromodiphenyl ether	/	N.D.	
Tribromodiphenyl ether	/	N.D.	
Tetrabromodiphenyl ether	1	N.D.	
Pentabromodiphenyl ether	/	N.D.	
Hexabromodiphenyl ether	1	N.D.	
Heptabromodiphenyl ether	/	N.D.	
Octabromodiphenyl ether	/	N.D.	
Nonabromodiphenyl ether	1	N.D.	
Decabromodiphenyl ether	/	N.D.	

Note :

- -MDL = Method Detection Limit
 - -N.D. = Not Detected (<MDL)
 - -mg/kg = ppm = parts per million
 - -Negative = Absence of Cr(VI), the detected Cr(VI) concentration in the boiling–waterextraction solution is less than 0.02 mg/kg with 50cm² sample surface area used.

Page 3 of 6

CENTRE TESTING INTERNATIONAL CORPORATION







CENTRE TESTING INTERNATIONAL CORPORATION

www.cti-cert.com

E-mail:info@cti-cert.com

0 Hotline 400-6788-333





Report No.: JMR100329132305

Photo of the sample

Page 6 of 6



This report is considered invalidated without the Special Seal for Inspection of the CTI, This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of CTI, this test report shall not be copied except in full and published as advertisement.

3/F., Building 3, No.2 Fengye Road, Ronggui, Shunde, Foshan, Guangdong, P.R.C.



400-6788-333

Hotline